
 
 

 

 

 

 

 

 

 

 

 

 

 

 

THE ROLE OF OZONATION IN POTABLE REUSE TREATMENT TRAINS  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

by 

Hooman Vatankhah 



ii 

 

A thesis submitted to the Faculty and Board of Trustees of the Colorado School of Mines in 

partial fulfillment of the requirements for the degree of Doctor of Philosophy (Civil and 

Environmental Engineering). 

 

 

 

Golden, Colorado 

Date: ________________ 

 

 

 

Signed: ________________________________ 

Hooman Vatankhah 

 

 

 

Signed: ________________________________ 

Dr. Christopher Bellona 

Thesis Advisor 

 

 

Golden, Colorado 

Date: ________________ 

 

 

Signed: ________________________________ 
[...]
[49] D. Gerrity, S. Gamage, J.C. Holady, D.B. Mawhinney, O. Quiñones, R.A. Trenholm, S.A. 
Snyder, Pilot-scale evaluation of ozone and biological activated carbon for trace organic 
contaminant mitigation and disinfection, Water research, 45 (2011) 2155-2165. 

[50] S. Brunauer, S. Brunauer, PH Emmett, and E. Teller, J. Am. Chem. Soc. 60, 309 (1938), J. 
Am. Chem. Soc., 60 (1938) 309. 

[51] E.P. Barrett, L.G. Joyner, P.P. Halenda, The determination of pore volume and area 
distributions in porous substances. I. Computations from nitrogen isotherms, Journal of the 
American Chemical society, 73 (1951) 373-380. 

[52] Y. Lee, D. Gerrity, M. Lee, A.E. Bogeat, E. Salhi, S. Gamage, R.A. Trenholm, E.C. Wert, 
S.A. Snyder, U. Von Gunten, Prediction of micropollutant elimination during ozonation of 
municipal wastewater effluents: use of kinetic and water specific information, Environmental 
Science & Technology, 47 (2013) 5872-5881. 

[53] E.R.V. Dickenson, J.E. Drewes, D.L. Sedlak, E.C. Wert, S.A. Snyder, Applying Surrogates 
and Indicators to Assess Removal Efficiency of Trace Organic Chemicals during Chemical 
Oxidation of Wastewaters, Environmental Science & Technology, 43 (2009) 6242-6247. 

[54] M. Bourgin, B. Beck, M. Boehler, E. Borowska, J. Fleiner, E. Salhi, R. Teichler, U. von 
Gunten, H. Siegrist, C.S. McArdell, Evaluation of a full-scale wastewater treatment plant upgraded 
with ozonation and biological post-treatments: Abatement of micropollutants, formation of 
transformation products and oxidation by-products, Water Research, 129 (2017) 486-498. 

[55] US EPA, National primary drinking water regulations: Stage 2 disinfectants and disinfection 
byproducts rule, in, Washington, DC, 2006, pp. 387-493. 

[56] M.-O. Buffle, J. Schumacher, S. Meylan, M. Jekel, U. von Gunten, Ozonation and advanced 
oxidation of wastewater: Effect of O3 dose, pH, DOM and HO•-scavengers on ozone 
decomposition and HO• generation, Ozone: Science and Engineering, 28 (2006) 247-259. 



62 

[57] H. Valdés, M. Sánchez-Polo, J. Rivera-Utrilla, C. Zaror, Effect of ozone treatment on surface 
properties of activated carbon, Langmuir, 18 (2002) 2111-2116. 

[58] S.-J. Park, S.-Y. Jin, Effect of ozone treatment on ammonia removal of activated carbons, 
Journal of Colloid and Interface Science, 286 (2005) 417-419. 

[59] H.-L. Chiang, P.C. Chiang, C.P. Huang, Ozonation of activated carbon and its effects on the 
adsorption of VOCs exemplified by methylethylketone and benzene, Chemosphere, 47 (2002) 
267-275. 

[60] K. Kawamoto, K. Ishimaru, Y. Imamura, Reactivity of wood charcoal with ozone, Journal of 
Wood Science, 51 (2005) 66-72. 

[61] G.P. López, D.G. Castner, B.D. Ratner, XPS O 1s binding energies for polymers containing 
hydroxyl, ether, ketone and ester groups, Surface and Interface Analysis, 17 (1991) 267-272. 

[62] U. Zielke, K.J. Hüttinger, W.P. Hoffman, Surface-oxidized carbon fibers: I. Surface structure 
and chemistry, Carbon, 34 (1996) 983-998. 

[63] S. Biniak, G. Szymański, J. Siedlewski, A. Świątkowski, The characterization of activated 
carbons with oxygen and nitrogen surface groups, Carbon, 35 (1997) 1799-1810. 

[64] P.M. Álvarez, J.F. García-Araya, F.J. Beltrán, F.J. Masa, F. Medina, Ozonation of activated 
carbons: Effect on the adsorption of selected phenolic compounds from aqueous solutions, Journal 
of Colloid and Interface Science, 283 (2005) 503-512. 

[65] S.-J. Park, W.-Y. Jung, Adsorption Behaviors of Chromium(III) and (VI) on Electroless Cu-
Plated Activated Carbon Fibers, Journal of Colloid and Interface Science, 243 (2001) 316-320. 

[66] S.-J. Park, W.-Y. Jung, Effect of KOH Activation on the Formation of Oxygen Structure in 
Activated Carbons Synthesized from Polymeric Precursor, Journal of Colloid and Interface 
Science, 250 (2002) 93-98. 

[67] M. Franz, H.A. Arafat, N.G. Pinto, Effect of chemical surface heterogeneity on the adsorption 
mechanism of dissolved aromatics on activated carbon, Carbon, 38 (2000) 1807-1819. 



63 

 

4 CHAPTER 4 

EFFECT OF PRE-OZONATION ON NANOFILTRATION MEMBRANE FOULING DURING 

WATER REUSE APPLICATIONS  

Modified from a paper published in the Journal Separation and Purification Technology1 

 

Hooman Vatankhah2†, Conner C. Murray2, Jacob W. Brannum2, Johan Vanneste2, Christopher 
Bellona2* 

 

4.1. Abstract 

The selection of appropriate purification technologies for the potable reuse of municipal 

wastewater effluent is an important component of water resource management. In this study, a 

fully automated high-pressure bench-scale membrane system was used to investigate the impact 

of pre-ozonation of wastewater effluent on nanofiltration (NF) fouling during reuse applications. 

A commercial polyamide NF membrane was employed to evaluate the impact of pre-ozonation on 

fouling and determine an effective specific ozone dose. The results indicate that pre-ozonation of 

sequencing batch reactor membrane bioreactor (SBMBR) effluent with a relatively low specific 

ozone dose (0.2 mg O3/mg DOC) effectively mitigated a significant portion of fouling on the 

membrane compared to filtration without pre-ozonation. However, increasing the specific ozone 

dose to 0.4 mg O3/mg DOC did not provide a significant additional benefit. The dissolved organic 

carbon removal performance of the NF membrane did not show a substantial change when pre-

ozonation was applied and remained relatively constant which may be due to the relatively low 

applied specific ozone dose. Organic fouling was suspected to be the main fouling mechanism 

during SBMBR filtration with NF membrane. 

 

 

 

__________________________ 
1Reprinted from Separation and Purification Technology, 2018, 203-211 
2Colorado School of Mines, Golden, CO 
†Primary researcher and author 

*Corresponding author; email: cbellona@mines.edu



64 

4.2. Introduction 

Population growth and climate change has placed significant stress on finite conventional 

water resources across the globe [1]. Development of cost-effective and robust purification 

technologies with the capability of treating lower quality waters such as municipal wastewater 

treatment plant (WWTP) effluent for reuse applications is becoming an important component of 

water resource management [2]. Membrane filtration technologies are well established and 

generally sufficient in removing a variety of contaminants during the reclamation of 

unconventional water resources. Nanofiltration (NF) is able to retain small molecular weight 

organic compounds (> 200 Daltons) [3-7] and a wide range of micropollutants such as pesticides, 

endocrine disrupting compounds, and pharmaceuticals, providing high quality water for potable 

reuse applications [5, 6, 8-11]. Numerous NF membrane systems have already been implemented 

in the drinking water industry [12-18]. However, despite NF’s efficient retention performance, 

membrane fouling is still a major impediment leading to a reduction in membrane permeability 

and causing a substantial increase in operation and maintenance (O&M) costs. Membrane fouling 

is a complex process in which organic and inorganic foulants accumulate on the membrane surface 

and form a cake or gel layer causing a significant increase in hydraulic resistance [19-21]. 

Moreover, the deposition of foulants on the membrane surface along with subsequent cleaning 

processes over time leads to deterioration of membrane materials which instigates a decline in 

effluent quality and ultimately shortens the membrane lifetime [22]. Effluent organic matter 

(EfOM) and natural organic matter (NOM) have proven to be the major source of fouling during 

operation of high-pressure membrane processes such as reverse osmosis (RO) and NF during reuse 

applications [23-26]. 

The main approaches taken to mitigate membrane fouling are typically pretreatment 

processes, and modification of membrane materials and/or feed water chemistry. Application of 

ozone (O3) as pretreatment is one of the potential technologies to minimize membrane fouling. O3 

is a strong oxidant that represents a hybrid structure with two possible resonances [27]. While the 

positive charge on the central oxygen atom counts for the electrophilic nature of the O3 molecule, 

the negative charges on the terminal atoms imparts its nucleophilic behavior [5, 28]. According to 

von Gunten [29], the electrophilic property of O3 is mainly responsible for its rapid reaction with 

unsaturated bonds that transforms them into oxygenated saturated functional groups including 

aldehydes, ketones, and particularly, hydrophilic reaction products such as carboxylic acids. These 



65 

hydrophilic reaction products hypothetically have a lower tendency to adsorb on the membrane 

surfaces which accounts for one of the main factors for organic fouling mitigation [5]. Numerous 

studies at the bench and pilot scale have evaluated the effect of pre-ozonation on the flux 

performance of microfiltration [30-36] ultrafiltration (UF) [37-45], and NF [8, 14, 46-51] with 

different feed waters. While some studies have assessed pre-ozonation as an efficient method to 

mitigate membrane fouling, other studies showed no significant fouling mitigation by employing 

pre-ozonation, which could be due to difference in membrane type (polymeric versus ceramic), 

pore size (MF, UF, or NF), feed water chemistry, O3 dose, and surface chemistry of the membrane 

[8]. The authors are not aware of any study evaluating the effect of pre-ozonation to downstream 

NF for treating WWTP effluent for potable reuse applications. 

In terms of total dissolved solid (TDS), according to Thompson et al. [52], between 200-

400 mg/L of salt from different sources such as human excretion, gray water, water softeners, and 

industrial contributions is entering to wastewater streams. The United States Environmental 

Protection Agency (U.S. EPA) has set a secondary maximum contaminant level (MCL) for TDS 

at a concentration of 500 mg/L due to aesthetic reasons for consumers [52]. Hence, geographic 

variations of TDS concentrations as well as the capacity of blending the treated water with other 

potable water supplies in case of elevated TDS concentrations are also important factors for the 

application of lower-pressure NF membranes for potable reuse. However, Bellona et al. [53] 

reported a NaCl rejection range of 85-95% for the NF90 (feed water with 2000 mg/L NaCl) as 

well as 97.7% for MgSO4 (feed water with 2000 mg/L MgSO4). Therefore, the NF90 membrane 

provides an adequate rejection of TDS that would allow its application in potable reuse 

applications with a wide variety of source water salinity. 

The main objective of this study was to evaluate the effect of pre-ozonation on fouling 

behavior of NF when treating wastewater effluent for potable reuse applications and the potential 

to improve membrane treatment. For this purpose, the fouling propensity of an NF membrane 

(NF90) at two different O3 doses was investigated using a fully automated high-pressure bench-

scale membrane system. In addition to membrane characterization, the correlation between fouling 

mitigation and organic carbon removal performance of the membrane was investigated. 



66 

4.3. Material and methods 

4.3.1. Feed water quality and analysis 

Feed water used for membrane testing was collected from an 8,000 gallons per day (30 

m3/d) pilot scale sequencing batch membrane bioreactor (SBMBR) system that receives raw 

wastewater from a 250-unit student apartment complex at Colorado School of Mines (Golden, 

Colorado). A complete description of the SBMBR system is provided elsewhere [54]. The 

concentration of key feed water quality parameters is summarized in Table 4.1. Feed water samples 

were analyzed for dissolved organic matter (DOC) using a carbon analyzer (Shimadzu ion TOC-

L, Columbia, MD). Prior to each analysis, samples were filtered with 0.45 µm PVDF syringe filter 

(VWR, Radnor, PA). Chemical oxygen demand (COD) was analyzed using a Hach DR 6000 

(Loveland, CO). For measurement of anions, ion chromatography (IC; ICS-900, Dionex, 

Sunnyvale, Ca), was employed, while cations/metals were analyzed using inductively coupled 

plasma optical emission spectroscopy (ICP-OES; optima 5300 DV, PerkinElmer, Fremont, CA). 

Prior to metal analysis, samples (10 mL) were fortified with 2 mL of 50% (v/v) HNO3 (Fischer 

scientific). Conductivity was determined using a Cole Parmer EC Meter (model 1481-91) 

employing Standard Method 2510. pH measurements were taken with a Beckman 260 portable pH 

meter (Beckman, Fullerton, CA). 

 

Table 4.1. Summary of main chemical institutes in the influent water 

Analytes Unit  Concentration  

DOC  [mg/L] 5.7±0.20 
COD  [mg/L] 17.16± 0.27 
Total N  [mg/L] 1.78± 0.04 
NO3-- N  [mg/L] 0.68 ± 0.01 
NO2

--N  [mg/L] 0.12 ± 0.01 
Br- [µg/L] 62.7 ±2.51 
PO4

3- [mg/L] 10.51± 0.20 
SO4

2- [mg/L] 90± 0.52 
Cl- [mg/L] 75.98 
F- [mg/L] n.a. 
Ca2+ [mg/L] 43.50±1.9 
Fe2+ [mg/L] 0.1±0.1 
Na+ [mg/L] 57.8±0.4 
Mg2+ [mg/L] 9.85±0.12 
pH - 7.03±0.1 

n.a: not available 



67 

Table 4.1. continued 

Analytes Unit  Concentration  

Conductivity  µS/cm 608±2.08 
Turbidity NTU 0.04±0.01 

 

4.3.2. Bench-scale system setup 

A bench-scale high-pressure cross-flow membrane filtration system was used to evaluate 

fouling behavior of an NF membrane under different operational conditions. The membrane cell 

unit consisted of two rectangular plates with the dimension of 14.6 cm x 9.5 cm x 0.86 cm for 

channel length, width, and height, respectively. The membrane cell provided an active area of 139 

cm2 as well as cross-sectional flow area of 0.82 cm2 with a 34-mil spacer on the feed side and a 

tricot spacer on the permeate side. To minimize adsorption of any contaminants, the system was 

mainly constructed with stainless-steel components. The filtration experiments were performed in 

recirculation mode during which both reject and permeate flow were returned to the stainless-steel 

feed tank. During experiments, permeate flow rate and reject flow were monitored with inline 

flowmeters (Atrato, series 700 and (JLC, series 800 respectively). Control of the membrane flux 

was achieved using a control valve (HASS, EPV-SS-6L) and transmembrane pressure (TMP) was 

monitored using a pressure transducer (OMEGA, PX-309) while recovery experiments were 

conducted by discharging the permeate and calculating the recovery throughout the entire recovery 

experiments. All experiments were conducted under controlled temperature using an automated 

valve on a heat exchanger with building cooling fluid, coupled with a temperature probe. The total 

dissolved solid (TDS) rejection performance of the membrane during experiments was measured 

using a conductivity probe (Cole-Palmer, GH19500). To enable stable operating conditions and 

automatic control/monitoring of the discussed bulk quality parameters, a supervisory control and 

data acquisition (SCADA) was used. The process flow diagram of the bench-scale system is 

illustrated in Figure 4.1. 



68 

 

Figure 4.1. Process flow diagram of bench-scale high-pressure membrane system (not to scale) 

 

4.3.3. Membrane fouling propensity test 

A commonly used nanofiltration membrane, NF 90 (DOW Filmtec, Midland MI) was 

selected to evaluate the fouling behavior under different experimental conditions. The properties 

of the virgin NF90 membrane are summarized in Table 4.2. Prior to each membrane filtration 

experiment, virgin NF90 specimens were soaked in DI water and stored at 4 ºC for minimum of 

24 hours. The DI water in the soaking tank was changed periodically. Before starting the fouling 

experiment, NF90 membrane specimens were compacted using DI water for 24 hours at the same 

pressure applied at the beginning of the fouling experiments. For fouling and rejection 

experiments, the feed tank was filled with 10 L of SBMBR effluent. The feed flow was set and 